SR-2013-0321 and WR-2013-0322
Cases with Testimony by James A. Merciel, Jr, (not all inclusive)
September 2013

Algonguin Water Resources
WR-2006-0425
Aqua Missouri, Inc.
SC-2007-0044
Big Island — Folsom Ridge
WO-2007-0277
Bill Gold Investments, Inc.
WC-93-276 (11/6/93) — Receivership case
Blue Lagoon, LLC
S0O-2008-0358
Camelot Utility Co.
WA-89-1
Capital City Water Co.
WR-94-297
WR-00-118
WO-898-76 — plant capacity study
WR-88-215
WR-83-165.
Davis Water Company
WC-87-125 and WC-88-288 - quality of service, lack of needed upgrades
Along with a proceeding in the Circuit Court in Wayne County approx 1988
Environmental Utilities, LLC
WA-2002-65 (11/2001) Certificate case
Finley Valley Water Company / Public Funding Corporation, City of Ozark
[...]
disasters, which could cause a breakdown of the public water supply system or
portion thereof.

Non-submersible intake pumping equipment and accessories shall be located or
protected to at least four feet above the 100-year flood elevation or the highest flood
elevation on record.

The department shall be consulted regarding any structure that may impede normal
or flood stream flows.

In eatthquake prone areas, structures should be designed to withstand earthquake
effects.

Aug. 29, 2003
Page 15

Schedule JAM-4




.

The site will provide all-weather access road to all significant facilities.

2.5  Security Measures

a.

All water system facilities shall be designed to include measures to provide
protection against vandalism, sabotage, terrorist acts, or access by unauthorized
personnel. These protection measures shall include:

1. Locked security doors;

2. Windows sized or barred to prevent human entrance; and

3. Security fencing around vulnerable areas of drinking water facilities (for
example, wellheads, manholes, pumphouse, treatment buildings and storage
tanks).

Other items from the following list should be included as needed to provide security

commensurable with the importance of the facility to the overall water supply and

the probability of the security breach.

I. Perform a vulnerability assessment to effectively uncover your system’s
vuinetable points in order to successfully secure your facility.

2. Prepare (or update) an Emergency Response Plan. Plans should be reviewed
annually and all employees must receive adequate training to effectively catry
out the emergency plan, thereby becoming familiar and confident with their
roles in an emergency situation.

3. Post emergency contact numbers at your facilities, in your conswmer confidence
reports, customer bills, web pages and any other highly visible area such as the
office, pump-house, and on your vehicles. All personnel should have updated
emergency contact numbers, which should be shared with your local law
enforcement and response officials.

4. Get to know your local law enforcement and ask them to add your facilities to
their routine rounds. Practice emergency response procedures with local law
enforcement, emergency responders and public health officials,

5. Lock all access points to your facility (for example, access gates, doors,
windows, hatches, finished water). Also, lock monitoring wells to prevent
vandals or terrorists from pouring contaminants directly into ground water near
your source. Set alarms to indicate iliegal entry.

6. Instali motion activated lights around the perimeter of the pump-house,
treatment facility and parking lot.

7. Limit access to your water system. Do not allow anyone unassociated with your
systemn to enter or wander around your facility. Verify the identity of delivery
people. Request strangers to leave, or call local law enforcement if you have
{respassers,

8. Monitor water quality aggressively and be observant for unusual conditions
including signs of intrusion and/or contamination (unusual water color, odors,
sheens, fish kills and sudden increased chlorine demand).

9. Inthe event of an emergency, follow your emergency response plan and contact
the Public Drinking Water Program.

Aug. 29, 2003
Page 16

Schedule JAM-4




2.6,

2.7,

2.8.

Electrical Controls.

Main switch gear electrical controls shall be located above grade, and in areas not subject
to flooding.

Standby Power.

For the system’s own protection, standby power or an alternate power source should be
provided so that water may be treated and/or pumped to the distribution system during

power outages to meet average day demand. Systems serving a population of 3,300 or

greater shall have arrangements in place for standby or backup power and shall include
these arrangements in their emergency operating plan.

Laboratory Equipment.

Each public water supply shall have its own equipment and facilities for routine
laboratory testing necessary to ensure proper operation. Laboratory equipment selection
shall be based on the characteristics of the raw water source and the complexity of the
treatment process involved. Laboratory test kits that simplify procedures for making one
or more tests may be acceptable. Analyses conducted to determine compliance with
drinking water regulations must be performed in an appropriately certified laboratory in
accordance with methods approved by the department. Persons designing and equipping
facilities for which laboratory certification by the department is desired shall confer with
the department before beginning the preparation of plans or the purchase of equipment.
Methods for verifying adequate guality assurance and for routine calibration of
equipment shall be provided.

2.8.1. Testing equipment.

a. Surface water supplies:

1. Shall have a bench model Nephelometric turbidimeter to monitor entry

point to the distribution system;

2. Shall have continuous Nephelometric turbidity monitoring and recording
equipment on each filter located to monitor effluent and filter to waste;
Shall have electrode pH meter;

Shall have equipment necessary to perform jar test;

Shall have titration equipment for both hardness and alkalinity; and
Should provide the necessary facilities for microbiological testing of water
from both the treatment plant and the distribution system,

b. Groundwater supplies, where pertinent:

1. Shall have test equipment capable of accurately measuring iron and

manganese to a minimum of 0,05 milligram per liter;

2. Shall have electrode pH meter;

3. Shall have titration equipment for both hardness and alkalinity; and ‘

4. With lime softening facilities, should have a Nephelometric turbidimeter.
¢. Public water supplics that:

1. Chlorinate shall have test equipment for determining both free and total

ot

Aug. 29, 2003
Page 17

Schedule JAM-4




chlorine residual by methods in "Standard Methods for the Examination of
Water and Wastewater";
2. Fluoridate shall have test equipment for determining fluoride by methods
in "Standard Methods for the Examination of Water and Wastewater"; and
3. Feed polyphosphates and/or orthophosphates shall have test equipment
capable of accurately measuring phosphates from 0.1 to 20 milligrams per
liter, ’

2.8.2. Physical facilities.

Sufficient bench space, adequate ventilation, adequate lighting, electrical
receptacles, storage room, laboratory sink, and auxiliary facilities shall be
provided. Air condifioning may be necessary.

2.9. Monitoring and Recording Equipment,

Water treatment plants with a capacity of 0.5 mgd or more should be provided with
continuous monitoring and recording equipment to monitor water being discharged to the
distribution systemn as follows:

a. Plants treating surface water and plants using lime for softening should have the
capability to monitor and record free chlorine residual and pH. In addition,
continuous monitoring of entry point disinfection residuals shall be provided for
systems with a service population greater than 3,300 people. Monitoring of the
parameters to evaluate adequate CT disinfection, such as residuals, pH and water
temperature, should be provided; and

b. Plants treating ground water using iron removal and/or ion exchange softening shouid
have the capability to monitor and record free chlorine residual,

2.10. Plant Sample Taps.

a. Sample taps shall be provided so that water samples can be obtained from each water
source and from appropriate locations in each unit operation of treatment,

b. Taps shall be consistent with sampling needs and shall not be of the petcock type.

¢. Taps used for obtaining samples for bacteriological analysis shall be of material that
resist flaming, smooth-nosed type without interior or exterior threads, shall not be of
the mixing type, and shall not have a screen, aerator, or other such appurtenances.

2.11. Facility Water Supply.

a. The facility water supply service line and the plant {inished water sample tap shall be
supplied from a source of finished water at a point where all chemicals have been
thoroughly mixed, and the required disinfectant contact time has been achieved.

b. There shall be no cross-connections between the facility water supply service line and
any piping, troughs, tanks, or other treatment units containing wastewater, treatment
chemicals, raw or partially treated water,

Aug. 29, 2003
Page 18

Schedule JAM-4




2.12, Wall Castings.

Consideration shall be given to providing extra wall castings buiit into the structure to
facilitate future uses whenever pipes pass through walls of concrete structures.

2,13, Meters.

All water supplies shall have an acceptable means of metering the raw water flow,
finished water flow, flow through the treatment plant, and treatment plant service flow,

2.14. Piping Color Code.

a. To facilitate identification of piping in plants and pumping stations the color scheme

in Table 1 is recommended.

Figure 1 - Piping Color Code

7R.3.W

Olive
Settled or Clarified Aqua
Finished or Potable Dark Blue
Alum or Primary Coagulant Orange
Ammonia White
Carbon Slurry Black
Caustic Yellow with Green Band.
Chiorine (Gas and Solution} Yellow
Fluoride Light Blue with Red Band
Lime Slurry Light Green
Ozone Yellow with Orange Band
Phosphate Compounds Light Green with Red Band

Polymers or Coaguiant Aids

Orange with Green Band

Potassium Permanganate

Violet

§u{_fur Dioxide

Soda Ash Light Green with Orange Band
Sulfuric Acid . Yellow with Red Band
Light Green with Yellow Band

Light Brown

Dark Brown

Dark Gray

Other Lines

Light Gray

In situations where two colors do not have sufficient contrast to easily differentiate

Scheduie JAM-4

Aug. 29, 2003
Page 19




between them, a six-inch band of contrasting color should be on one of the pipes at
approximately 30-inch intervals. The name of the liquid or gas should also be on the
pipe. In some cases, it is also advantageous to provide arrows indicating the direction
of flow. '

2.15. Disinfection.
All wells, pipes, tanks, and equipment which can convey or store potable water shail
be disinfected in accordance with the current AWWA procedures. Plans or
specifications shall outline the procedure and include the disinfectant dosage,
contact time, and method of testing the results of the procedure.

2.16. Manuals and Parts List.

An operation and maintenance manual including a parts list and parts order form
shall be supplied to the water system as part of any proprietary unit installed in the
facility., Written instruction for the start-up of the plant or pumping station shall be
provided to the water system owner,

2.17. Other Considerations,

Consideration must be given to the design requirements of other federal, state, and
local regulatory agencies for items such as safety requirements, special designs for
the handicapped, plumbing and electrical codes, construction in a flood plain, etc.

2.18. Automation.

The department encourages measures, including automation, which assist
operators in improving plant operations and surveillance functions. Automation
of surface water treatment facilitics to altow unatiended operation with off-site
control presents a number of management and technological challenges that must
be overcome before an approval can be considered. Each facet of the plant
facilities and operations must be fully evaluated to determine what on-line
monitoring is appropriate, what alarm capabilities must be incorporated into the
design and what staffing is necessary. Consideration must be given to the
consequences and operational response to treatment challenges, equipment failure
and loss of communications or power.

The engineering report to be submitted to the department for review must cover
all aspects of the treatment plant and automation system including the following
information/criteria:

1. Identification of all critical features in the pumping and treatment facilities
that will be electronically monitored, have alarms and can be operated
automatically or off-site via the control system. Include a description of
automatic plant shutdown controls with alarms and conditions that would
trigger shutdowns. Dual or secondary alarms may be necessary for certain
critical functions;

Aug. 29, 2003
Page 20

Schedule JAM-4




10.
. Provision for sufficient finished water storage to meet system demands and

12.

Provision for automated monitoring of all critical functions with major and
minor alarm features. Automated plant shutdown is required on all major
alarms. Automated remote startup of the plant is prohibited after shutdown
due to a major alarm. The control system must have response and
adjustment capability on all minor alarms, Built-in control system challenge
test capability must be provided to verify operational status of major and
minor alarms;

The plant control system that has the capability for manual operation of all
treatment plant equipment and process functions;

A plant flow diagram that shows the location of all critical features, alarms
and automated controls to be provided;

Description of off-site control station(s) that allow observation of plant
operations, receiving alarms and having the ability to adjust and control
operation of equipment and the treatment process;

Description of optimal staffing for the plant design, including meeting
requirements in 10 CSR 60-14.010 for certified operators; an on-site check
at least once per day by a certified operator to verify proper operation and
plant security; and sufficient appropriate staffing to carry out daily on-site
evaluations, operational functions, and maintenance and calibration of all
critical treatment components and monitoring equipment and weekly checks
of the communication and control system to ensure reliability of operations.
Challenge testing of such equipment should be part of normal maintenance
routines;

Description of operator training planned or completed in both process
control and the automated system;

Operations manual, which gives operators step-by-step procedures for
understanding and using the automated, control system under all water
quality conditions. Emergency operations during power or communications
failures or other emergencies must be included;

A plan for 2 6-month or more demonstration period to prove the reliability of
procedures, equipment and surveillance system. A certified operator must
be on duty during the demonstration period. The final plan must identify
and address any problems and alarms that occurred during the demonstration
period, Challenge testing of each critical component of the overall system
must be included as part of the demonstration project;

A schedule for maintenance of equipment and critical parts replacement;

CT requirements whenever normal treatment production is interrupted as the
result of automation system failure or plant shutdown; and

Provision for ensuring security of the treatment facilities at all times.
Incorporation of appropriate intrusion alarms must be provided which are
effectively communicated to the operator in charge. See section 2.5 Security
Measures. ‘

Aug. 29, 2003
Page 2]

Schedule JAM-4




(This page is intentionally blank,)

Aug. 29, 2003
Page 22

Schedule JAM-4




Chapter 3 - Source Development

3.0. General.

In selecting the source of water to be developed, the design engineer must prove
that an adequate quantity of water will be available, The proposed groundwater or
surface water supply must be adequate for future water demands during the design
period. Water that is to be delivered to the consumers will meet the current
requirements of the department with respect to microbiological, physical, chemical
and radiological qualities. Each water supply should take its raw water from the
highest quality and sustainable source that is economically reasonable and
technologically possible.

3.1. Surface Water,

A surface water source includes all tributary streams and drainage basins, natural
lakes, and artificial reservoirs above the point of water supply intake.